



CLIENT: Hawa Bamboo Flooring Trading Corp.
4000 Bordentown Ave, Suite 4
Sayreville, NJ 08872
Attn.: Judy Wang

Test Report No: 300576-01	Date: June 1, 2005
----------------------------------	---------------------------

The following samples were submitted by the Client as: (4) Four

SAMPLE DESCRIPTION: Natural Horizontal Bamboo Floor Solid
Natural Vertical Bamboo Floor Solid
Carbonized Horizontal Solid Bamboo Floor
Carbonized Vertical Solid Bamboo Floor

DATE OF RECEIPT: May 6, 2005

TESTING PERIOD: June 1, 2005

AUTHORIZATION: Client's Letter

TESTS REQUESTED: The submitted samples were tested for Hardness (Modified Janka Hardness Test) in accordance with the procedure outlined in ASTM D1037-99.

TEST RESULTS: Continued on the following pages

PREPARED BY:

**SIGNED FOR AND ON BEHALF OF
SGS U.S. TESTING COMPANY INC.**

**Robert Strzelecki, Technician
Materials Evaluation Lab**

**Vincent J. Conforti, Senior Supervisor
Engineering Physical Properties**

This report is issued by SGS U.S. Testing Company Inc. under its General Conditions for Testing Services, as printed on reverse side. SGS U.S. Testing's responsibility under this report is limited to proven negligence and will in no case be more than the amount of the testing fees. Except by special arrangement, samples are not retained by SGS U.S. Testing for more than 30 days. The results shown on this test report refer only to the sample(s) tested unless otherwise stated, under the conditions agreed upon. Anyone relying on this report should understand all of the details of the engagement. Neither the name, seals, marks nor insignia of SGS U.S. Testing may be used in any advertising or promotional materials without the prior written approval of SGS U.S. Testing. The test report cannot be reproduced, except in full, without prior written permission of SGS U.S. Testing Company Inc.

Member of the SGS Group (Société Générale de Surveillance)

CLIENT: Hawa Bamboo Flooring Trading Corp.

RESULTS:

HARDNESS

Carbonized Horizontal Solid Bamboo Floor

Determination	Max. Load	Comments
	Lbs	
1	1441	
2	1995	
3	1487	
4	1264	Sample Split
5	1582	
Avg.	1554	

Carbonized Vertical Solid Bamboo Floor

Determination	Max. Load	Comments
	Lbs	
1	3045	
2	1429	Sample Split
3	1907	
4	1423	Sample Split
5	2745	
Avg.	2110	

Note: Crosshead speed 0.25 in/min

End of Report

CLIENT: Hawa Bamboo Flooring Trading Corp.

RESULTS:

HARDNESS

Natural Horizontal Bamboo Floor Solid

Determination	Max. Load	Comments
	Lbs	
1	1614	
2	2306	
3	1931	
4	2341	
5	1922	
Avg.	2023	

Natural Vertical Bamboo Floor Solid

Determination	Max. Load	Comments
	Lbs	
1	2284	Sample Split
2	1557	Sample Split
3	1524	Sample Split
4	1477	Sample Split
5	1733	
Avg.	1715	

Note: Crosshead speed 0.25 in/min